2 MKENX

Material - Knowledge - Equipment - Export

MELTELOWN NONWOVEN

MKENX specialises in producing high-quality face mask production
material in Taiwan. Our signature product, the meltblown nonwoven
fabric, comes in a variety of colours, lengths and weights.

The meltblown nonwoven fabric is the critical element of face masks
that filters out dust and particles and shields viruses. It is also that layer
of material preventing bacteria or any potential airborne diseases from
infiltrating through the face mask layers.

Features

Made Prasn U Sewrced Pelyprapylans [PR)

Grawt Filtratsan EMicienoy

Avoilable in & Maoin Colours with

Fully Camtemitvabie S5ades
Specifications
¢ BFE (Bocterial Flltration Eficlency) + Width (mm) £ Length (m/rall)
BFE (25g,/m?) > 99% 153, 2008 225, 250, 260 Ik, 1.2k 1.5k, 2k, 2.5k

+  OF (Differentiol Pressure) + Weight [g/fm?)

DR (2 Sg/m) < 2 Smm H20/omi 15, 20, 25, 50



Range of products

Meltblown color range : White / Black / Grey / Blue
"

Customisable in weight, width and length




Production

Meltblown Production Line

PP resins from the US
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Production

Production of Meltblown nonwoven fabric

Testing Process

Laboratory pressure testing
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Testing Process

Sample cutting
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THE MECHANICS OF ME&TEX



Testing Process

Air Exchange Pressure testing

Fluorescence Testing




Certifications: SGS

Test report (1/5)
S G S TEST REPORT
Hardline Laboratory Report No. : HQ30049/2021
Page A R |
Date ! APR 13 2021
Motex Healthcare Corp.

No. 38, Xingong 5th Bd , Tianzhong Township, Changlma County 520, Tarwan

The following merchandise was submitted and identified by the applicant as:
Product Description: Meltblown (Mon-Sterile)

Mamifactorer/Vendor: ~ Motex Healthcare Corp.

Country of Ongin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: 1. ASTMF2101-2019
2. EN 14683:2019 Annex C
3. 16 CFR Part 1610
4. ASTM F2299/F2299M.03 (Reapproved 2017)

Test Method & Besult: -—See following sheet(s)—

Date of Receipt : MAR 15,2021
Testing Period : MAR 15, 2021 ~ APE. 13, 2021

Note: 1. The ASTM F2101:2019, EN 14683:2019 Annex C and 16 CFE. Part 1610 tests were

performed by 0.S.H. CO., LTD. Respirator Test Center.
2. The ASTM F2299/F2299M-03 (Reapproved 2017) testing was performed by SGS Hong

Kong Ltd.

Signed for and on
&GS Tajwan Lid.
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Sturm Su
Asst Manager
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Certifications: SGS

Test report (2/5)

SGS

TEST REPORT
Hardline T aboratory Report No. ¢ HQ30049/2021
Page : 2 of 5
Test Method & Resuli:
1. ASTA F2101:2019:
Test Methods Test Item Test Results
1. Testing Sample Number: 5 01 007
2. Test surface : Either :
3. Test Area: 49 cm’ . . . 02 =009
4 Flow rate during testing: 28 3 Liter/min | Bacterial filiration efficiency ™= - G5
5. Counts of positive control: 1894 CFU (BEE) %2 i
6. Counts of negative control: 0 CFU 04 00 7
7. Average size: 1.7 pm
8. Sample Model: BFE-1100317001 03 997
6 Stage Colontes count of each stage
Stagel | Stage2 | Stage3 | Staged | Stape5 | Stage 6 |Total colony count
ample No~ | 7 im) | @7 ym) | G3pm) | Q1 pm) | (L1pm) |65 pm)|  (CFU)
01 0 0 0 1 3 1 ]
02 0 0 0 0 1 0 1
03 0 0 0 1 3 1 3
04 0 1 0 0 3 1 3
03 0 0 0 0 4 1 3
1. EN 14683:2019 Annex C:
Test Methods Test Item {:Etl;lfzﬁ:fﬁz} Te&[ﬁ&;g}hs
- 01 192 18.82
1. Testing Sample Number: 5
2 Test Flow Rate : 802 Liter'min S 02 188 1842
3. Pre-Conditioning: Mininmm of 4 hours Differential | 03 197 19.31
at (21+5) °C and (8513) % relative Pressure 04 1.86 18.23
hmidity. 03 193 18.91
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Certifications: SGS

Test report (3/5)

SGS

TEST REPORT
Hardline Taboratory Beport No. : HQ30049/2021
Page 3 of 5
3. 16 CFR Part 1610:
Test
Test Methods Test Item Baadts
1. 16 CFR Part 1610
Step 1 : Testing in the original state. 01 DHNI
Step 2 : Befurbishing and testing after
refurbishing, was not performed
2. This 16 CFR. Part 1610 standard specifies that 02 DNMI
10 replicates are to be tested 1t, dunng preliminary testing,
onby 1 test article exhubits flame spread and it 1s less than 3.5 o
seconds or the test articles exhibit an average flame spread Flammability of 03 DNI
less than 3.5 seconds. Five replicates are to be tested if no Textiles (s)
flame spread is chserved upon preliminary testing, 1f only 1
test article exhibits flame spread and it is equal to or greater
than 3.5 seconds, or if the average flame spread is equal to or 04 DNI
greater than 3.3 seconds. In accordance with the standard 5
replicates were tested for this study.
3. Testing Sample Number : 5 05 DNI
4. Sample Model: TFT-1100317001
Note :

1. This test report 15 the test result issued by the testing institution as requested by the consignor.
2. DNI = Test Article did not ignite
3. Test Critena for Specimen Classification (See 16 CEFR Part 1610.7):

Tha documnart is e Sy e Compery susject o i Genere Condfiora of Sevice poreed overm! svsieben on regurs o sooammdin af b Narww. s oo Ban' | pnire-and-Concfoms erd for siectooa
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Class Plain Surface Textile Fabnc
1 Bum time =35 seconds
Not applicable to plain surface textile fabrics
3 Bumn time =3 5 zeconds

e fencern oy Se prowacstd |5 e e eatent = the hew. Lrnims ofersta steas e owits s n B sl ecor rrde anly 12 e senciela) et
| Mo 127, W Mung Foad, New Taipe] industral Fark, New Tapel Oy, Towan /e Y ELETEE R G 12T H

&Hﬁﬂ;ﬁﬂﬂﬂ'tﬂ#ﬂ E (BEE-Z) 2295-3073 FERE-T) Zres-2Ea]

ﬁ{ Wf “‘ 7 =k A IIH]f 'S OF f ] \

warachw. sgs com

KMember of B3E Group

cxam bl T e rroe-are-Comdiiors. ABarion b drmes 5o S brrbeon of imeidty, ndenmn

o e prmcicas




Certifications: SGS

Test report (4/5)

SGS

Hardline I aboratory

TEST REPORT

Report No. : HQ30049/2021
Page : 4 of 35

4. ASTM F2200/F1200M 03 (Reapproved 2017)
Test Besults: Detenmining the Initial Efficiency of Materials Used in Medical Face Masks to Penetration

by Particulates Using Latex Spheres
Test Side : Either side
Pre-Conditioning © Miminmm of 4 hours at 21+3°C and 30-3023% E.H.
Test Condition 2143 Cand 50=5% EH.
Test Area 41 61 cm?
Face Velocity 096 cofs
Particle Size 0.1 pm (#-15% CV) Latex Microspheres
Average Filtration Efficiency ;o 9873%
Standard Deviation o
Sample Model o T321202404498N
s Pressure Test Article Average Control Filtrahion
e e meg[?ij Counts o Efficiency (%)
1 0.184 1569 80219 9824
2 0.179 1825 99050 98.16
3 0.181 1842 100913 98.17
4 0.171 1550 84013 98.16
5 0.174 1614 100830 98.40

Note: The procedure incorporated a non-neutralized challenge. The non-neutralized aeresol is also
specified in the FDA guidance document on surgical face masks.

Note :
1. The test report merely reflects the test results of the consigned matters of the client and
1s not a cerfification.

2. The content of this report is invalid if it is not presented as the entire report.
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Certifications: SGS

Test report (5/5)

SGS TEST REPORT
I ' Eeport No. : HQ30049/2021

5 of 5

— Picture(s) —
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Certifications: TTRI

White meltblown: Air Exchange Pressure

TI'R R EE A DR E SR STZRR

Taiwan Textile Research Institute e
Sep.22,2020 Sep. 04,2030 TEST REPORT TUCHENG ORTGIMNAL
Dhate: Date of Receipt:
TFFaI152 LBE (F1i2) HIL
Repart. No; mﬁg&l}?mm Page Orden/Pages:_ Rel ?\-c:.:Fi (e Hediz
Repart Title: : _ ; Tissrn:
Mo. 38, Xinpong 5th Rd., Tienzhong Township, Chenghus County 520, Taiwan (R.O.C)
Adldress:
_'I_esl [tens _']'-:s.l Results Test Methods
Air Bxchange Pressare | 1 1.9 HE 14774 TSO17-2018 9.4
i{mrzm.:nh b 1.8 M8 14777 T4039-2003
& 1:7
| 4 1.5
: ] 1.5

Mote: Air Exchange Fressare takes 5 picces f.D-.l-._!..l_!-S.[lIEI..E.'.-‘ ; >
Bote: Smmple description is gives by theelieq :"li_;?]_{‘l;i{m hem-Sterile) faom*l5en

Note: | Thia report ke only responsible for the submitted

sampleial, which will e kept for ooe monih perid.

2. This report conmat be reproducsd in any way. excepl in

Full context, without the prioy approval 0 writing of

this I'epariment of Testing and Ciotilieation.
3. The test report shenld not be s o pillic advertissmnent

anid commmereial proamiEiaT

Taivwan Textile Ressnch Institate

Authorized by president of !;I‘ - Lu‘& h‘
E, = 4

iy
|:|l.'p:|.rl'.1-.'n’. ol Tl.'1I||||.' arrl Cl:rl.ilf.l:l'lium mih.' Research lnstitiite
DB, Chengtian R, Tucherss Diss., New Tabpel City 23674 Taiwan (R.OLC)
Tel - +558:2.22670321 ext, THOT, T110
Fax : +58E-2.228T510R , +KR4.2-220898.38

THE MECHANICS OF M&TEX



Certifications: TTRI

White meltblown: Bacterial Filtration Efficiency (BFE)

Tl'R AR A MO E iR SRR

Taiwan Textile Research Institute

Sep.22,7020 Sep.04,2020 1EST REPORT  TUCHENG ORIGINAL
Drate: Diate of Receipt:
TFR#1152 IFC (P22 NIL
Report Mou; . . Page Order/Pages; Ref, No.:
T T ) ST ? Filter Wedia
Heport Title: [term:
M. 38, Xingowg Sth Rd., Tienzhong Towaship, Changhua Caunty 53, Taiwan (R.0O.C.)
Address:
Test  Dtems Tesl Reeults Teet Methods
Ea ial Filerats | 1 o B CME 147T74-TS01T-2008 ©.2
cterial Filtration o
Efficiency (BFE)(%) 12 2.9 (NS 14775 T4037-2003
Staphylopocous aureus |3 .7
ATCE 6538 4 9.9
|5 .8

Maote: Control mverage: 2107 CFL.

Mote: Meas particle size: 3.0 gm,

Mole: Testing area: 39.5 o,

Mote: Flow rate @ 28.3 L/min. .

Mate: Sarple descriplion 15 girch_j;w' Ibe clignd: Meftblown (Mon-Stetiled 15cm*l5cm =

Mate: 1, This report is only responsible far the submited

president of o \LAJ ™ l‘“‘& kﬂﬁ

snmplels), which will be kept for one month period Taiwan Textile Research Inatitute
ZThis roport ennnot be roproduced In any way, axeeqt in .:Iirnet-!r.. :
fall comtext, without the prior approval bn woiting of Diepattrmest of Testing ﬂlﬂM"Il-n‘ﬁlM*‘l“%m Besearch [natitate
this [eporiment of Testing and Certification, Nou&, Chengtinn Bd., Tucheng Dist., Mew Teipel Cicy 28574, Taiwan (B0
5. The test report should nog be used for pubiBs sdvertzemen Tel : +BEE-2-22870821 ext. 7107, TIIO
and comemencial prorcein Fax ! +BBEG-2. 22675108 , +BEG-2. L2ERTAIH
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Certifications: TTRI

White meltblown: Particulate Filtration Efficiency (1/2)

TIR

RAEEA D E R R SHSTRR

Taiwan Textile Research Institute

TEST REPORT TUCHENG

Darte of Tssue: Mar. 12, 2021 posoas Recsipt and Test Stare: __Fl:tl...{:‘g‘.?qll DR IGTNAL
Peport Mo, _ TR Quantity: _ Page OrdesPages: s II:.E]]-h-l'. Na.: NIk —
Wotex Healthoare Corp.(U3371) Filter Media
Report Title: - lteam: r
_-'l.ddm:m-:m- 3B, Xingeng th RBd., Tianzhong Township, Changhus County 520, Taiwan (R.0.C.J
Test ltenms -Te-s-i Re;ulqs Tesl Mzthods
Pariiculate Filtratioa | 1 W15 CME 14774 T2017-2013
Efficiensy(%) 2 5.0 LS
(0.1pn PSLY K| 1% AETH F2RI96. 300G
4 53,07 Flow rate;28.1
5 2E8.92 (Litsrfnin}
ANE. w07
Flammebil ity Length wise e NS 14774 T3017-2018 9.5
(a5 Received) Width wise 1 CHS 10285 L31%6-1995
Eating Greds 1 Netbod C

Note: Flammability tekes 30 samples for testing.
Mote: "DMI®: Did Mot [gnite,

Wiste: Sample description ie given by the clisnt: Y¥eltblown(Mon-Zterilel

ammiprloi=d, which will bi lepr for anse mnnth pesfed Poiwan Textile Resenrch Lastitute

Nate: 1. This meport fs only respansible for (he sohminied Authorized by prosident of ‘L - ‘I'I. a

2. This veport cannot be reprodueed in ang

full context, without the prior approval nowritng of Deparimnent of Testing and F.-.ﬂifu‘..lximmmh Riezearch fn:—iill:!:
this Department of Testing amd Certifscotion Mo, Chengtinn B Tocheng Dier. New Taipel ity 33674 Tamean H0LC.
4. The vest repont should maot e used for public ndvertisenent Tal - +586. 2270321 ext. 7107, 7110

and coenmercial prometion

MRy, Xl i1

Fax: +886-2-23675108 | +868-2- 22608430

THE MECHANICS OF M@ TEX



Certifications: TTRI

White meltblown: Particulate Filtration Efficiency (2/2)

_ T =
I I R AAEEA RO EE R SRS
Taiwan Textile Research Institute
TEST REPORT TUCHENG
CRIGIMNAL

Mar.12,2021 Mot Sparp:  DED 00,2021

Il Fateaf | it el
A TAFDBL &I i 1BC et [FEfi) . MIL
Motex Ilr_-lti.tx:.::'-: Corp. (U321 PR NN : Bilter Mediz
1 1
s Mp. 3B, Xingong ith Rd,, Tianzhong Tosnship, Changhue County 520, Taiwan {(R.0.C.)

ot e Foprodsee - it it [firectar,

i Departmant of Testing snd
vt 1 i [Eales i E I i i et ilicamine . | ©
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Certifications: TTRI

Black meltblown: Air Exchange Pressure

'I_I"R FIEEADEESIR eSSt

Taiwan Texlile Research Institute

TEST REPORT TUCHENG

Data of Tesue;_ MOT.05.2001  page of Recwipt and Test Stan:  Feb. 23,2021 L
Hepart Noo %umm:m [PC — Page OrderPiges: I:.P“'S:Il:lii'l. Mn.: RIE
~ Motex Healtheare Corp, (032713 Filter Media
Report Tigles — Items:
TETrY Na. 38, Kingoeg 3th Rd., Tisazheng Township, Changhua Comnty ST, Triwan (R.0.C.)
Test  Items Teat Besults Test Methods
Air Buchange Pressure |1 T [M5 14774 T3017-2018 9.4
a0 el ) 2 .6 M5 14777 T4039-2003
3 1.7
4 1.8
3 1.7

Note: Air Exchange Pressure takes 5 pieces for testing.

Note: Ait Exchange Pressure testing area: 4.9 crd.

{15cm*15en}

Mote: Sample descriprion i3 given by the ¢lient: Meltblown nonsoven (15cm*[5cm)

znmepledish, whieh will be kept for one manth peeil Fawesin Texrile Kesearch Inat .||_||:|_

MNodi; 1This repurr s only vespapsiibe for gha sabnivied Aurthorized by peesident of 'L‘ L“‘& hu

2 Thi= repur canmut e reproduced moaoy way . cxosit in

fall commest, withoue the pror agpoesl inosing o [epartment of Testing and -.'.-r:z:'xmd".nﬁm&- Resenrch Instituce
this Pt puertmiaant of Testirg amil Ceetifieat ki Mo fi, Chengtian Bd.. Tucheng Dist., Mew Taipe Cry 29574, Taiwan (0,05
TOA21 ext. T10%. 7110

T l08 , +HEG-2-ZREE0R1S

M e gt <3Rndd men e eeted for pubhe selvermsaemen Tel © +586- L+

Fax ; +556.2.2H;
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Certifications: TTRI

Black meltblown: Bacterial Filtration Efficiency (BFE)

'l_l'R RIERE A DS R AR SRR

Taiwan Textile Research Institute

TEST REPORT TUCHENG

Dt ol Dassuie; Hafﬂj,_?]?l] _ Date of Roceipt and Test Start; Fﬂh_.gj,mll S
Feport Ne ']EE‘I.]PH_.D;‘__ Cluanting: lPC _ Pams Order/Pamos .ta”}i{--l' i, _..H]L
~ Motex Healthcare Corp.{D33171) Filter Media
Rt Title: [ —
.-"n:.lu-.-.:ifh' HS._Kinm Sth Bd., Tianzhong Townzhip, Changhua County 520, Taiwan [(R.0.C.)
Test  Items Test Results Test Methods
Bacterial Filtration 1 0.2 CHE 14774-T50L7-2018 9.2
Bfficiency (BFENT) 2 45,0 NS 14775 T4037- 2003
Siaphylococcus aureus 3 255
ATCD 6538 | 4 9.5
|5 99.2

Wote: Control average: 2247 CFU,

More: Nesn particle size: 3.0 pm.

Mote: Testing sids: outside of specimen.

Hote: Testing aree: 39.5 cmf.

Mote: Flow rate @ 28.3 Limin.

Mate: Sample description is given by the client: Meltblosn momwoven | 15cm®15cm)

saumplaiad, whach will s ke pi for ane month perwl Tarwan Textile Hesemeh Institute

Mote: 1 This report 18 only responsitbe for the submine Authorized by pressdent nl.L Lu 1 hb

_'-.I.II-I'||:\-.-I:'\..I.I.I||| |||I||'|| v b oamy weay, emceploan Dlﬂﬂw
1 CpmTYIENT O TeRing oed
LEX woionct. bt Khin.prsiee gl on, wrriting of Depesrinecnt of Testing and CesfienteRe SR Farile Research ]||<-c||utr
hie Department af Testing ard Certificaron Mok, Chengtom Ral. Taebeng Digt., Mew Taipel City S874, Tameam (1L () ]
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